| NSTRUCTDI OIBSIF RUCCH OBESI GNE

S

4
APPLICATION: 2005UP TOYOTA TACOMA
APP PART # 4621605, 40-91605, 45-91600
AUTOMOTI VE PRODUCTS. | NC. MAX WINCH TRAY/WINCH MOUNTED GRILLE GUARD

| TEM | QUANTI[TY DESCRI PTI ON TOOLS NEHDED
1 1 WI NCH TRAY 18MM SOCKET

2,3 2 LOWER MOUNTI NG BRACKETS (2) DRI VERS S1®HM WRENCH

(3) PASSENGER SIDE

4,5 2 FRAME REI NFORCEMENT BRACKETS (4) DRI VERS SI%%MM5§O€w§§ENGEF
6, 7 2 SUPPORT STRAPS (6) DRIVERS SIDE, (7) PAISGNEWGERENCHE

8 8 M10 HEX HEAD BOLTS (LONG) RATCHET

9 8 M10 LOCK WASHERS TORQUE WRENCH
10 8 M10 THICK FLAT WASHERS 8MM ALLEN WRENCH
11 8 M10 FLAT WASHERS 6 MM ALLEN WRENCH
12 8 M10 HEX NUTS 3MM ALLEN WRENCH
13 2 M12 COARSE THREAD HEX HEAD BOLTS LONG2 MM SOCKET

14 2 M12 THICK FLAT WASHERS 17MM SOCKET

15 2 M12 COARSE THREAD HEX HEAD BOLTS (|]SHORT)

16 8 M12 FLAT WASHERS

17 6 M12 LOCK WASHERS

18 4 M12 HEX NUTS

19 2 M12 FI NE THREAD HEX HEAD BOLTS ( SfHORT)

20 6 M12 X 35MM BUTTON HEAD BOLTS (BLACK ZI NC)

21 12 M12 FLAT WASHERS (BLACK ZI NC)

22 6 M12 LOCK WASHERS (BLACK ZI NC)

23 6 M12 HEX NUT (BLACK ZI NC)

24 4 M12 X 35MM BUTTON HEAD1BOBEPE&6ODPFOCGRI4LQLE GUARD)

25 8 M12 FLAT WASHEB$605PQ@R080 GRI LLE GUARD)

26 4 M12 LOCK WASHER®R3605PA@ARBHH0 GRI LLE GUARD)

27 4 M12 HEX NUTS 1(6 OF5CORE 64000 GRI LLE GUARD)

28 2 M10 X 30MM BUTTON HEAD1BOGEPE&6@PFCGRIALQLE GUARD)

29 2 M10 LOCK WASHE®R3605PARHH0 GRI LLE GUARD)

30 4 M10 FLAT WASHEB$605PQ@R080 GRI LLE GUARD)

31 2 M10 HEX NUTS 1(6 OF5CoRe 64000 GRI LLE GUARD)

ANTISEIZE LUBRICANT MUST BE USED ON ALL STAINLESS STEEL FASTENERS TO PREVENT THREAD DAMAGE AND C

1. Remove contents from box, verify if all parts | istreddld ane pektse
attempting installation.

2.Starting from underneath the vehicle, remove the factory skid
.From the drivers side |l ocate the factory bolt i n trhaeanrbtoitng mbrod
and attach it to the factory bolt | ocation wusing (tit)h M1h2e fbirnaec |

the upper mounting hole, take (1) M12 Il ong hex headhbhe&el bac&anaof
the frame. Attach using (1) M12 thick flat washer, eNDIFTEMl1ZThkoc
M12 thick flat washers are used on the frame side.c&bBrgaboeza23s)yv

. Westin Automotive Products, Inc. Thank You for choosing Westin products
gzafr)] VE\)’i-n%OSV'?:z 3'1’3-73 For Additional installation assistance please call
° ’ Customer service (800) 798846

www.westinautomotive.com
9252013 p N.: 79063Rev B W130078 PG1



4. Repeat step 3 for the passenger si de. NOTE: I f t heame hi al e
accomplish this.

5. Starting at the drivers side take the frame reinfammceN@mE: btrha
radi ator may have to be |l oosened to allow propetight¢eanaeasel yo
attach the frame reinforcement bracket using (4) MHMOM1l20 n g chke x
washers, and (4) M12 hex nuts. NOTE: The M10 thick filgae 4washe

6. Take the winch tray and place it on top of the prewbtwulséaydins
bolts, (8) M12 flat washers, (4) M12 |l ock washers, t¢tdpapBl2shaea
(2) M12 button head bolts ( black zinc), (2) M12 f 2l 2waehshker s
nut s. Do not fully tighten at this time (Figure 5).

7. Locate the drivers side support strap and attach higr itlol & hep em
attach using (1) M12 x 40mm hex head bolt, (2) M12 nfttathiwash
ti me. Repeat this step for passenger side (Figureaeck)de NOTtEhe
grille opening. This prevents forcing them through the front

8. Align and adjust winch tray as needed, tbheelnbtst,i g\t @fhhbe.l35 har dw

9. Renstall the factory skid plate using the factory hardware.

10Mount the winch according to the winch manufacturermst iinsgrtul
wi nch mounted grille guard.

11To mount the optional winch mounted grille guar d, adtloc atthee tlhoew e
mounting brackets wusing (4) M12 hex head bolts, (8) gMli2 gdartd
to the winch tray using (2) M10 button head bolts, k)t MagBhteéeh
at this time.

12Align and adjust grille guard as needed,5%-hfbte, t agtd4@®bh0atb BE&ar

/'"w9 Lb{c¢w]/ ¢Lhb{

T woD![!w 2! .LbD L{ w9/ haa9b595® 5h bh¢ !{9 !b, ¢,t9 hC th[L{l hw 21 . ¢

T {¢tLb[9{{ {¢99[ twhs5!/¢{ /!'b .9 /[9!b95 2L¢I alL[5 {h!t !b5 ZlPowd { ¢!

f D[h{{ .[!'/Y CLbL{19{ {I1h!'[5 .9 /[9!'b95 2L¢I aL[5 {h!t !b5 21 ¢owd

Westin Automotive Products, Inc.
4 320 W. Covina Blvd.
» San Dimas, Ca 91773
Mﬁ.

9252013 p N.: 7H063Rev B W130078

Thank You for choosing Westin products
For Additional installation assistance please call
Customer service (800) 798346
www.westinautomotive.com

PG2



Remove this
to install
bracket

Attach

Attach the | ower mo t h frame r e
using these |l ocatio brackets the i nc
‘Shown) . rails (D i de Shec

. Westin Automotive Products, Inc. Thank You for choosing Westin products
gi(r’]Vg’i-n%’SV'gaa 3'1’;"-73 For Additional installation assistance please call
o ’ Customer service
Pttt (800) 798846

www.westinautomotive.com
9252013 p N.: 79063Rev B W130078 PG3



At t ach

e support stra

t h
using M12 hardware (Pas

p
s

Attach the winch tray to the
l ower mounting br_-~-'""*s wusing
5 M12 button head I[F1 9 6 ¢,
Il nstall n complete -8h06@0806r vkehecl e

atio
Guar e€8,00566 Tow Hae700k0s7,0 aFnadc edp6l at e) .

I nstall ati on
option

Westin Automotive Products, Inc.
4 320 W. Covina Blvd.
» San Dimas, Ca 91773
Mﬁ.

9252013 p N : 7H063Rev B W130078 res

compl ete on 2014 vehi
al accessories).

Thank You for choosing Westin products
For Additional installation assistance please call
Customer service (800) 798346
www.westinautomotive.com

c |

at
Si

e

t h
de

(showi

(sh



